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TEST REPORT No: 1l23lP
Assessment of ignitabilĘ

1. Sample - §lements of łnbgmtory and workshop chairs made of połyurełhane integral
foam PUREX

ż. L-LIEI'IT - Tech-Fur
'Weronika Mot_vka
ul. Fordońska 399

85_790 B}DGOSZCZ

3. Documents identifiłing articłe order + described sample

4" Thi.r ur|icle łya,s festetł in ącr:ardance
lł,ith the test procedures described in: PN-EN 1a21-1,:2014

PN-EN lłż1-2:?a14

5.Ignition sourc€: 1. smouldering cigarette
ż. match flame equivalent

6. TEST RESULTS: 1. PosITIvE
2. POSITIVE

Test trperator

,iM Sc.(Eng.) Piotr Błaszczah

TEST REPORT contain 3 pages
The tęst results are only valid for the article tested.
This TEST REPORT shall not łre reprclduced, except in futl. without thę written approval of the laboralory.
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TE§T REPORT Nol l123lP

Test report - Assessment of ignitability

Matęrials testęd * Elements cf laboratory and workshop chaire made of poĘurethane intąral
foam PtiR§X

1. Ignitirln sourc€: smouitiering cigarette

2. Tesł sampłe canditiłsns:

- temperattne
- relatir,,e humidiĘ
- time

tżOaC
-50%
-24h

Departure frorn ret]uirernents of norm
- test sample - only foam (w,ithout covering rnaterial) - chair seat
- test only on horizontal plane

3. Test reswlts *NON-IGNITION

Crlteria
smouldering

cigarette Comments
1 2 3

Smouldering
criteria

Unsafe escalating combustion No No No Smoking tin'e of a cigarełte
from3tajminutes,
After this time cigarette go
out.
Cigarettes bufilt tc! a

ma.i.inrum of approx. li3 cf
łheir lenptlr

Test assembly consumed No No bIo

smoulclers to extremities hTo No No
Smoulders through thickness §iO N0 Nt}

smoulders more tlran 1 hour No No No Dimensions olexteat
of ilre danrage {,"miIn final ęxamination occurrence of smould*r No No No

Fiaming
criteria

Occur:rence oii-lames No No No

horizontal
assembl1-

vertlcal
assernbly

!eł-
gfh dtil

de-
rrth

,łm-
§th

rvi-
dth

dr-
pth

!l 9 4

Tlre a.bove test results relate onłv to the ignitabilit3., oltlre cornbinatiorl of materiałs uncler the
particułaf conditions of test; the3, are not intended a§ a means of assessing the iull potential fire

hazard of the materials in use. t
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TE§T REPORT No: 1l23lP

Test report - Assessmerrt of ignitability

Materials tested - Elemcnts of laboratory and wcrkshop chairs made of pclyurethane integral
foam PUR§X

1. Ignition sourc€: match llame equivalent

2. Te,sl sumplc condition,s:

- tempefature
- relative humidity
- time

-żOoC
-50%
-24h

Departure from ręquirements of norm
- test sample - only foam (without covęring material)
- test - on tlre horizontal and vertical plane (seat and backrest of the chair)

3. Test results - NON_IGNITION

Criteria
match flame
equivalent Comments

l
l ż 3

Słlouldering
criteria

Unsat"e escalating combustion No No No Atrcr l5 s flame burner
was removed- in allthrce
tęsts the t'lames
disappeared immediately.
reeking was obssn ed to
;\

Test assembly consumed No No No

smoulders to extremities No No No

Smoulders through thickness No NO No

smoulders more than 1 hour No No No Dinrensions of extęnt
of the damage i,"-1In finai ęxaminaticn occur]rencę of smoulder NO No No

Flaming
criteria

l]nsaf-e escałating combustion No No No borizontal
assembl.rl

ręnical
assernbI;-

Test assembly consurned No No 1-1o
lęlr
gth

wi-
dth

.i,,

pth
len-
gd'

lłi-
dt!r

de-
pth

Flames to extremities No No Nc

13 11ll 1 80 1ż nFlanres through thickness No No No

Flames longer than i20 s No No No

The aboye test results relate onlv to ttre ignitaŁ,ility of the combinatian of g:aterials under'the
conditions r:lf are Bot intę*dęd a§ a meatls cf assęssing

t'ire hazarrl of the materia,ls iłr use.

test; they" the full potential
pańicular
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